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B Accredited Laboratory

Serial No.: 990402115901 B D e ey

Customer: BEHINE GOSTAR NAMAYE AFTAB COMPANY (ew)

Avand Building - Unit 4 - No 182 - Beginning of Jalal-e-Al-e-Ahmad Highway - Ashrafi Esfahani Exp wa
Tehran

Sample: Window (H: 1200 mm*W: 1500 mm) - Double - Tilt and Turn Right Hand with
one Fixed Light - Accessory Brand: ACCADO

Type of used Profiles: HHNEE@W Series: W 640 - Cross Section: 60 mm - 4 chamber

DOORS and SHUTTER S YSTEMS

Technical certificates  holds"Grade A” certificates from German "RAL" institute and Iranian standard national

of used profiles : organization, and "Road, Housing and Urban development Research center(bhrc)".

Scope: «Air permeability- test and classification according to BS EN 1026, DIN
Dedicated to EN 12207, ISIRI 7822, INSO 11093

window and door

« Water tightness- test and classification according to BS EN 1027, DIN
EN 12208, ISIRI 11864 , ISIRI 7821

« Resistance to wind load- test and classification according to BS EN 12211
BS EN 12210, INSO 11421, INSO 11420

Issuer: Specialized and Technical Laboratory of ADOPEN PLASTIC PERSIAN ,holds certificate
of ISO/IEC17025 from National Accreditation Center of Iran (NACI).

Issue Date: 27-06-2020

Certificate Registration No.: 990402115901

Test Result:  with this regard, Adopen Plastic Persian laboratory, certified and approved
that, the window Sample as described above, based on the relevant standards
and using a door and window insulation measurement device (Manufactured
by German KS Company)against atmospheric conditions has been tested and
the following classes have been achieved:

Air permeability Class 3 ,Water tightness Class A9,Resistance to wind load Class €5

Report: According to the obtained results, The tested upvc window is accordance with
the standard requirements for Air permeability, Water tightness, Resistance to
wind load and safety tests and approved for using in building projects .

Adopen Plagtic Persia Test Laboratory

NOTE : N\ ~

This certificate has been merely issued in accordance with tests which have been ?:&nducted in Adopen PIastlc p ersian
Reference Laboratory for the sample which has been recieved with above described features and it is not valid for all of
the products of the applied manufacturer.

The responsibility of any exploit, Other than the cases stipulated in the certificate, is in charge of applicant.

This certificate issued in 3 pages with serial No. 990402115901 and attached test reportin 21 pages




